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M1[1] 15.65 dBm
954.9770 MHZ
20 dém

10 dBm:

0 dem

-10 dBm

D1 -14.230 dBm

-20 dBm

-30 dBm

-40 dBm:

———o— ppr - T

-50 dBm

Stop 1.0 GHz

L il ) CRRR e

Start 30.0 MHz 30001 pts

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2024FCS861L

Page Number : A66 of A75



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

3DH1_BT Path_2402_1000~26500

Spectrum

Ref Level 30,00 dém Offset 1139 dB & RBW 100 kHz

(=)

lo Att 30de SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 2.99 dBm
2.402030 GHz
20 dem M2[1] -36.15 dBm)
20.356200 GHzZ
10 dBm:
b
0 de
-10 dfm
D1 -14.230 dBm
-20 dim
-30 dgm =

-50 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

) W e

3DH1_BT/WIFI 0 Path_2402_0~Reference

| Att

Spectrum

Ref Level 30,00 dBm

Count 10/10

(=)

Offset 1151 dB & RBW 100 kHz

30 de  SWT 1ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

20 dém

M1[1] 7.25 dBm

2.40183940 GHz

10 dBm:

0 dem

=10 drB/rr

/

fﬁ dBm

-30 dBm

-40 dBm:

-50 dBm

-50 dBm

CF 2.402
—

601 pts Span 1.5 MHz
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3DH1_BT/WIFI 0 Path_2402_30~1000

Spectrum

(=)

Ref Level 30,00 dém Offset 1151 dB & RBW 100 kHz
lo Att a0 de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

15.12 dBm)
958.5020 MHz|

10 dBm:

0 dem

-10 dBm:

D1 -12.750 dBm

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

L L

Dats: 2

3DH1_BT/WIFI 0 Path_2402_1000~26500

Spectrum

(=)

Ref Level 30,00 dém Offset 1151 dB & RBW 100 kHz

lo Att 30de SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.02 dBm)
2.402030 GHz
20 dem M2[1] -34.74 dBm)
20.380850 GHzZ
10 9B
0 de
-10 d§m

D1 -12.750 dBm

-20 dgm

-30 df

3

-40 df

E]

-50 dBm

Start 1.0 GHz 30001 pts
—

Stop 26.5 GHz
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3DH1_BT Path_2441_0~Reference

Spectrum

(=)

Ref Level 30,00 dém Offset 1138 dB & RBW 100 kHz

lo Att 0 de SWT 1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

6.14 dBm)
2.44083290 GHz

10 dBm:

0 dem

-10 dBm
g

?ﬁém

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.441 GHz

691 pts Span 1.5 MHz
[ i ) W
Date: 24.MAR.2024 06:14:03
3DH1_BT Path_2441_30~1000
Spectrum T
Ref Level 30,00 dém Offset 11.38 dB & RBW 100 kHz
|& Att 30de SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 15.32 dBm|
944.4050 MHz|
20 dBm:
10 dBm
0 dem
-10 dBm

D1 -13.860 dBm
-20 dBm

-30 dBm

-40 dBm:

-50 dBm

i e s e
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3DH1_BT Path_2441_1000~26500

Spectrum T
Ref Level 30,00 dém Offset 11.38 dB & RBW 100 kHz
lo Att 30 de SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 1.31 dBm)
2.441130 GHz
20 dem M2[1] -35.27 dBm)
20.380000 GHz
10 dey)
0 dem
-10 dBm
D1 -13.860 dBm
-20 dem
-30 dem B
-40 dBm
-60 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
I )i ) ()
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Offset 11.35 dB & RBW 100 kHz
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0 dem
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3DH1_BT/WIFI 0 Path_2441_30~1000

| Att

Spectrum

(=)

30 de  SWT

Count 10/10

Ref Level 30,00 dém Offset 1135 dB & RBW 100 kHz

30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

15.35 dBm)
954.1040 MHz|
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0 dem
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Stop 1.0 GHz
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Spectrum

(=)

30 de  SWT

Count 10/10

Ref Level 30,00 dém Offset 1135 dB & RBW 100 kHz

255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew
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10 dbfi

M2[1]

6.58 dBm)
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-35.63 dBm)
20.374900 GHz

0 dem
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-20 dem
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3DH1_BT Path_2480_0~Reference

Spectrum T

Ref Level 30,00 dém  Offset 12.00 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 6.77 dBm

2.47983500 GHz
20 dém

10 dBm: L
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Spectrum T

Ref Level 30,00 dém  Offset 12.00 dB & RBW 100 kHz

lo At a0 de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View
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-10 dBm
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3DH1_BT Path_2480_1000~26500

Spectrum T
Ref Level 30,00 dém Offset 12.00 dB & RBW 100 kHz
lo Att 30de SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 2.53 dBm
2.480230 GHz
20 dem M2[1] -35.29 dBm)
20.372350 GHz
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3DH1_BT/WIFI 0 Path_2480_30~1000

Spectrum
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Ref Level 30,00 dém Offset 11.77 dB & RBW 100 kHz
lo Att 30de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew
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Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

10 b

M2[1]
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Dwell Time

Package Transfer Time Plot

Spectrum | [%]
Ref Level 25.30 dém Offset 5.30 dB & RBW 1 MHz
& ALt 30 dB @ SWT 10 ms YBW 1 MHz
SGL
@ 1Pk Max
20 dom e
méern - mM1[1] ﬂJ;ngln;z
0 dBm | f
-10 dpm
-20 dBm
~30|dem — S
40\HBW
-50'¥Bm I il
-60 dem
-70 dBm
CF 2.441 GHz 691 pts 1.0 ms/
Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result |
M1 1 479.7 ps 6.58 dBm
D2 M1 1 2.9101 ms -0.24 dB
D3 M1 1 3.7522 ms 0.02 dB
[ :'[ Ready L L) “- %
Average Dwell o
: Package Transfer : Limits .
Package Mode Hopping ; Time Pass/Fail
Time (msec)
Channel (sec) (sec)
Normal 106.67 2.9101 0.31 0.4 Pass
AFH 53.34 2.9101 0.16 0.4 Pass
Remark:
1. In normal mode, hopping rate is 1600 hops/s with 6 slots (5 Transmit and 1
Receive slot)
in 79 hopping channels.
With channel hopping rate (1600 / 6 / 79) in Occupancy Time Limit (0.4 x 79) (s),
Hops Over Occupancy Time comes to (1600 / 6/ 79) x (0.4 x 79) = 106.67 hops.
2. In AFH mode, hopping rate is 800 hops/s with 6 slots in 20 hopping channels.
With channel hopping rate (800 / 6 / 20) in Occupancy Time Limit (0.4 x 20) (s),
Hops Over Occupancy Time comes to (800 /6 / 20) x (0.4 x 20) = 53.33 hops.
3.

Dwell Time(s) = Hops Over Occupancy Time (hops) x Package Transfer Time

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number : A75 of A75

FCC ID: XMR2024FCS861L



s=aranas. FCC RF Test Report Report No. : FR390711A

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level (dBuV)

80

70.0

60.0 | 15C R§§247-QP
50.0 | 15C RS5247-AVG
40.0f—3 {

30.0 m o
i 1
20.0 4
10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)

Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2023 LINE

Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark

MHz  dBuV dE  dBuV  dBuV dB dB
1 0.152 36.87 -29.04 65.91 26.40 0.05 10.42 QP
2 0.152 23.87 -32.04 55.91 13.40 0.05 10.42 Average
3 0.180 38.95 —25.55 64.50 28.50 0.04 10.41 QP
4 0.180 27.35 -27.15 54.50 16.90 0.04 10.41 Average
5 0.201 33.94 -29.64 63.58 23.50 0.03 10.41 QP
[ 0.201 22.24 -31.34 53.58 11.80 0.03 10.41 Average
7 0.341 40.03 -19.15 59.18 29.70 0.02 10.31 QP
B % 0.341 35.93 -13.25 49.18B 25.60 0.02 10.31 Average
9 15.226 25.99 -34.01 60.00 14.90 -0.13 11.22 QP
10 15.226 18.79 -21.21 50.00 7.70 -0.13 11.22 Average
11 29.371 30.54 -29.46 60.00 19.20 -0.38 11.72 QP
12 29.371 22.74 -27.26 50.00 11.40 -0.38 11.72 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
60.0 | 15C RS§247-QP
50.0 | 15C RS5247-AVG
40.0
30.0
20.0
10.0
s 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.152 37.36 -28.51 65.87 26.90 0.04 10.42 QP
2 0.152 27.16 -28.71 55.87 16.70 0.04 10.42 Average
3 0.341 42.86 -16.32 59.18 32.60 -0.05 10.31 QP
4%  0.341 35.36 -13.82 48.18 25.10 -0.05 10.31 Average
5 0.644 31.59 -24.41 56.00 21.50 -0.07 10.16 QP
8 0.644 22.49 -23.51 46.00 12.40 —0.07 10.16 Average
7 0.894 28.61 -26.39 56.00 19.60 -0.09 10.10 QP
8 0.894 21.21 -24.79 46.00 11.20 -0.09 10.10 Average
9 1.147 28.68 —27.32 56.00 18.69 -0.10 10.09 @F
10 1.147 18.88 -27.12 46.00 8.89 -0.10 10.09 Average
11 29.061 31.11 -28.89 60.00 19.80 —0.3§ 11.70 QF
12 29.061 23.11 -26.89 50.00 11.80 =-0.3§ 11.70 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

. - Relative Humidity : 41 ~ 42%
Test Engineer : Koi Ji
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Band . Data
Mode Antenna Modulation Channel @ Frequency Remark
(MHz) Rate
Mode 1 2400-2483.5 BT Bluetooth BR_GFSK 00 2402 3DH5 -
Mode 2 2400-2483.5 BT Bluetooth BR_GFSK 39 2441 3DH5 -
Mode 3 2400-2483.5 BT Bluetooth BR_GFSK 78 2480 3DH5 -
Mode 4 2400-2483.5 BT/WIFI 0 Bluetooth BR_GFSK 00 2402 3DH5 -
Mode 5 2400-2483.5 BT/WIFI 0 Bluetooth BR_GFSK 39 2441 3DH5 -
Mode 6 2400-2483.5 BT/WIFI 0 Bluetooth BR_GFSK 78 2480 3DH5 -
Summary of each worse mode
: Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
1 Bluetooth BR_GFSK = 00 | 2387.09 51.18 74.00 -22.82 H PEAK | Pass | Band Edge
1 Bluetooth BR_GFSK | 00 @ 4804.00 55.42 74.00 -18.58 H PEAK | Pass Harmonic
2 Bluetooth BR_GFSK | 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK | 39 | 4882.00 54.83 74.00 -19.17 H | PEAK @ Pass Harmonic
3 Bluetooth BR_GFSK & 78 @ 2483.66 62.40 74.00 -11.60 H PEAK | Pass | Band Edge
3 Bluetooth BR_GFSK = 78 | 4960.00 55.36 74.00 -18.64 H | PEAK @ Pass Harmonic
4 Bluetooth BR_GFSK = 00 ' 2389.95 51.65 74.00 -22.35 H | PEAK Pass | Band Edge
4 Bluetooth BR_GFSK ' 00 @ 4804.00 55.72 74.00 -18.28 H PEAK | Pass Harmonic
5 Bluetooth BR_GFSK = 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK = 39 | 4882.00 55.67 74.00 -18.33 H | PEAK @ Pass Harmonic
6 Bluetooth BR_GFSK | 78 @ 2483.72 64.43 74.00 -9.57 H PEAK | Pass | Band Edge
6 Bluetooth BR_GFSK = 78 | 4960.00 55.72 74.00 -18.28 H | PEAK @ Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : Clof C16
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Pol. Horizontal Fundamental
2B 2B
134 134
915 ] 915
ki ki
i \ FOPART 150 i FOPHRT 180
654 \ 650
i ‘1 \A“mem 0 J hsgtariadd o
’ ' Pt g R
Peak Y Y
163 163
m 23 262, 2368, 44 40 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 3387.69 5L18 74.00 -10.80 43.07 3.8l 7.6 36.86 6.0 308 184 PEAK 1 2400.00 103.52 95.29 3191 7.18 36.86 6.00 0@ 184 PEAK
1 1387.69 26.39 54.80 -17.61 18.28 3L.B1 7.16 36.86 6.8 38 134 AVERAGE 1 MpLee 78.73 78.58 3191 7.18 36.86 6.60 308 184 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20f C16
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Pol. Vertical Fundamental
mLeveI(d&l\mm
134
915
ki
i FCPRT 15
654
1
" R Y
B it L e "
Peak 125
163
m 23 262, 2368, 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MW B B BN @ & B B o dg Mol e 08 dd @m & 8 B a dg
1 2378.9 49.87 74.00 -24.13 4183 3175 7.15 36.86 6.00 86,80 3191 7.18 36.86 ¢6.00 300 85 PEAK
1 13790 25.08 54.80 -28.92 17.84 375 7.15 36.86 6.60 62.01 3191 7.18 36.86 6.0 308 85 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
117Levei(m‘ﬂm) mLevel[ﬂBll‘lﬂn)
1024 1024
o8 o7
FCCPART 15C FCCPART15C
13 ™
F 1
585 ! FCCPARTHECTAVG)| 5.5 FCCPART15CTAVG)
439 J
Peak I MWW“W
83
Avg g
148
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Real dnt Cable Preamp  Aux APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 430400 55.42 74.00 -18.50 74.54 34.09 10.27 6345 0.0 126 182 PEAK Mz dowu/mdBv/m 3 dBW dBm B B dB o deg
1 43p4.00 30.63 54.86 -23.37 49.75 3409 10.27 63.48 .08 126 152 AVERMGE 1 430400 41,00 74.00 -32.98 60,14 3409 1027 6348 000 - -- PEAC
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Pol. Horizontal Vertical
117Levelld&1‘ﬂm) 11?Level(m‘mn)
1024 1024
878 I8
FCC PART 150 FCC PART15C
731 1
5 ! FOCPARTACAVG) 85
FCCPART 15C TAVG))
3
ag 2 WWM
43! 1
Peak P
03 03
Av
9 145
141
3000 6000, 9000. 12000, 15000. 16000
Frequency (MHz) 3000 6000 9000, 12000 15000 16000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level  Line Margin Level Factor Loss Factor Factor Rerark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 4382.00 54.83 74.88 -19.17 74.82 33.94 10.35 63.45 0.0 148 181 PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4352.00 30.84 54.80 -23.96 49.23 33.94 10.35 63.48 0.8 143 151 AVERMGE 1 4382.00 4159 74.00 -32.41 60.78 33.94 10.35 6348 0.0 -~ -- PEAC
3 73500 43.64 74.00 -30.36 58.93 35.60 12.79 63.68 0.0 - -- PEAK 1 73308 4278 74.88 3122 S5.47 35.68 1279 63.63 8.0 - -- PEAC
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Pol. Horizontal Fundamental
2B 2B
134 134 i
915 /ﬂ\ 915
i 1 FCOPART 150 i FCPHRT 180
654 / ! 650
1838 ol gl il MMW%W 183 J L I '
o T I BT O
Peak Y Y
163 163
44 U528 64 2164 L 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B # B o dg Woddje B & B B B # B a dg
1 2483.66 62.49 74.00 -11.60 53.69 32.33 7.3 36.85 6.00 14 167 PEAK 1 2450.00 105.98 97.29 31 7.3 6.5 60 114 167 PEAK
1 4B3.66 37.61 54.00 -16.39 28.99 32.23 7.3 36.85 6.8 114 167 AVERAGE 1 2450.00 8119 7258 3022 730 36.85 6.60 114 167 AVERAGE
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Pol. Vertical Fundamental
mLeveI(d&Mm) mLeveI(d&l\mm
134 134
1
915 [\ 915
B B3
| FCC PART15C] FCC PART15C]
654 ’[ \ 650
1
48 ! W T 03 ™ o
by b oo
Peak Y s
163 163
44 U528 U6 24164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 248481 55.33 74.00 -18.67 46.61 32.24 7.3 36.85 6.0 375 10D PENK 1 2480.00 98.36 89.67 3222 7.32 36.85 6.0 375 18l PEAK
2 M40 3954 54.00 -23.46 2182 3.4 7.33 36.85 6.8 375 181 AVERAGE 1 M. 7357 B4.88 3222 7.30 36.85 6.0 375 181 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

Pol. Horizontal Vertical

117Levei(d&1‘ﬂm) mLevel(m‘mn)

1024 1024

074 4

- FCC PART 150 a FCC PART15C

585 ! FCCPART1SCTAVG)) 5.5 FCCPARTECTAVG)

49 | wwmww
43

Peak i
03 03
Av
9 145
141
3000 6000, 9000. 12000 15000. 16000
Frequency (MHz) 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level  Line Margin Level Factor Loss Factor Factor Rerark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -

1 4960.08 55.36 74.08 -18.64 74.44 33.96 10.44 6345 .00

139 182 PEAK

Pz dBuv/m dBuV/m

@ dBw dbm B B B o deg

1OAHN00 3057 5400 1343 4065 305 1044 G108 009 130 182 AVERAGE 1 4960.00 4151 7480 3149 6LSY 396 1044 6348 BBB - - PEAC
IOTM000 4235 TH60 LES ST5R 64 1203 6175 0.09 - PEAK 1000 4137 TA00 LED S5 .64 1293 G175 008 - - PENC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

Pol. Fundamental
1HL\\W&I(tll!ll\ﬂm) mLeveI(dMVﬂn)
134 134
915 915
ki ki
i B FCPRT 15
654 650
LY 144 ; ol I
Dottt el '
Peak Y Y
163 163
m 23 1000 1800. 200, 2600, 3000
Frequency (MHz)
Linit Read Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MW B B BN @ & B B o dg Mol e 08 dd @m & 8 B a dg
1 2389.95 5165 74.00 -20.35 43.52 383 1 2400.00 104.26 96.01 392 7.19 36.86 6.0 117 239 PEAK
1 1389.95 26.86 54.80 -17.14 18.73 3L.83 1 MpLee 9.4 122 3192 7.19 36.86 6.68 117 239 AVERAGE
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TEL : +86-512-57900158
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Pol. Vertical Fundamental
2B 2B
134 134
915 915
ki ki
i \ FCOPART 150 i FCPART 150
654 ] 650
483! i P i 483! I P Y N TP b
e ) R oot
Peak Y s
163 163
m 23 262, 2368, Ll 40 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 306,44 49.03 74.00 -24.97 40.92 3L.BL 7.06 36.86 6.00 285 97 PENK 1 2400.00 109,69 ----vv -veem- 92,44 3192 7.19 36.86 6.0 285 97 PEAK
1 138644 24.24 5480 -19.76 16.13 3L.B1 7.16 36.86 6.8 285 97 AVERAGE 1 M4m0 7598 ------ ---ee- 67.65 3192 7.19 36.86 6.80 285 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C16
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FCC RF Test Report

Report No. : FR390711A

Pol. Horizontal Vertical
117Levei(m‘ﬂm} 11?Level[dﬂll‘lﬂn)
1024 1024
078 4
FCC PART 15C FCCPART15C
13 ™
r| 1
585 ! FCCPARTHECTAVG)| 5.5 FCCPART15CTAVG)
19 1
Peak 43 anwww
83
Avg g
148
14
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Real dnt Cable Preamp  Aux APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 430400 55,70 74.00 -18.28 74.84 34.09 10.27 6345 0.00 100 185 PEAK Mz dowu/mdBv/m 3 dBW dBm B B dB o deg
1 43p4.00 30.93 54.86 -23.87 5S0.B5 349 10.27 63.48 .08 160 185 AVERGE 1 430400 44,00 74.00 -30.00 63.12 3489 10.27 6348 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C11 of C16
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Pol. Horizontal Vertical
117Levei[m‘ﬂm] 11?Level(m‘mn)
1024 1024
874 074
FCC PART 150 FCC PART15C
731 1
& ! FCC PARTHSC ) 5
FCC PART 15C [AVG)|
i W
49
B0
Peak atthind
03 03
Av
9 146
14
3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 £000. 9000, 12000 15000, 18000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos .
Freq Level  Line Margin Level Factor Loss Factor Factor Rerark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg -
1 488200 55.67 74.86 -18.33 74.86 33.94 10.35 63.48 Q.08 147 183 PEAK MHz dBuV/m dBuV/m o8 dBW dB/m B B B deg
1 4352.00 30.88 54.80 -23.12 50.87 33.94 10.35 63.48 0.8 147 153 AVERMAGE 1488200 42.63 74.00 3137 6LB2 33.M4 1035 6348 000 - - PEAC
3 733.00 4331 74.00 -30.69 56.60 35.60 12.79 63.68 .8 - -- PEAK 1 733.08 4251 74.86 -31.49 57.80 35.68 12.79 63.68 6.8 - -- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

TEL : +86-512-57900158
FCC ID: XMR2024FCS861L

Pol. Horizontal Fundamental
2B 2B
134 134 1
915 /-\\ 915
i I FCOPART 150 i FCPHRT 150
60 M/ ! B0
484! fatattt WWW WMMM 488 it ol | il i
bt ot L
Peak Y Y
163 163
44 U528 64 2164 4882 200 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B # B o dg Woddje B & B B B # B a dg
1 8370 64.43 7400 -9.57 5572 1.3 7.3 .85 6.0 I3 229 PEX 1 2480.00 108.56 99.87 3.2 7.3 6.5 60 1130 209 PEAK
7 MB3.71 39.64 54.00 -14.36 30.93 32.23 7.3 36.85 6.8 113 229 AVERAGE 1 Msh.0e 8377 75.08 3022 7.30 36.85 6.60 113 229 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C16
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TEL : +86-512-57900158
FCC ID: XMR2024FCS861L

Pol. Vertical Fundamental
2B 2B
134 134
1
915 /ﬂ\ 915
i [ FCOPART 150 i FOPART 180
654 ” i 650
. N MM \MM Lot . )
LY 488 R bl et
Peak Y Y
163 163
44 U528 64 24164 4882 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 2483.83 60.25 74.00 -13.75 5153 2.4 7.3 36.85 6.00 306 90 PEN 1 2450.00 104.08 9539 3.2 7.3 6.5 6.0 36 90 PEAK
1 MB3.83 3940 54.00 -18.54 26.74 3.4 7.3 36.85 6.8 386 98 AVERAGE 1 45000 79.29 70.68 3222 7.3 36.85 6.60 36 90 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl14 of C16



SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

Pol. Horizontal Vertical
117Levelld&1‘ﬂm)
1024
878
FCC
™ FCC PART 15C
585 1
FCCPART1SCTAVG)) FCCPART1SCAG)
s | WMWMM
Peak
03
Av
9 145
3000 6000, 9000. 12000 15000.
Frequency (MHz) . 12000 15000, 18000
Frequency ()
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level  Line Margin Level Factor Loss Factor Factor Rerark Cable Preamp  Aux Mos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m  dB BV B B B dB o deg
1 4960.08 55.70 74.88 -18.28 74.80 33.96 10.44 6345 .00 154 199 PEAK B B B o deg
1 49G0.0@ 3093 54.80 -23.87 5SA.BL 33.96 10.44 63.48 .08 154 199 AVERAGE 1 4960.00 4142 74.80 -32.50 60.50 33.96 10.44 6348 0.00 -~ - PEAC
3 744p.00 42.17 74.00 -31.83 57.35 35.64 12.93 63.75 0.00 - PEAK 1 744B.08 41.54 74.80 -32.46 56.72 35.64 12.93 6375 .8 - -- PEAK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR390711A

Pol. Horizontal Vertical
MLEVH(IIEJWIH) leM!I(ﬂBIVIm)
M7 ni
63.3 63.3
550 FCO PART 15C | 550 FCC PART15C
. | r 467 i B r
383 § 0 —
J\ A | bttt 200 | et
300 W e L S 2 W Thdyla
7 /‘ WW Y N7 \F Jw W
133 13.3)
Peak
50| 5.0
Avg a3 13
-7 -7
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Limit Over ReadAntenna Cable Preamp A/Pos T/Pos Limit Over ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dé  dBuv dB/m dB ds m  deg MHz dBuv/m dBuv/m d8  dBuv  dB/m dB dB a  deg
1 199.75 33.91 43.58 -9.59 49.16 14.78 2.87 32.18  ---  --- Peak 1 38.73 29.95 4.8 -10.05 41.25 20.23 @.61 32.14 --- Peak
2 239,52 35.68 46.00 -10.32 48.53 17.88 2.25 32.18 --- Peak 2 74.62 26.17 40.88 -13.83 44.49 12.77 1.11 32.28 --- Peak
3 399.57 39.33 46.88 -6.67 47.@@ 21.71 2.92 32.3@ --- Peak 3 199.75 25.32 43.50 -18.18 40.57 14.78 2.@7 32.1@ --- Peak
4 599.39 39.72 46.8@ -6.28 42.81 25.64 3.57 32.3@ --- --- Peak 4 399.57 28.82 46.8@ -17.18 36.49 21.71 2.92 32.38 --- Peak
5 749.74 42.59 46.88 -3.41 42.79 28.11 3.99 32.38 188 37 QP 5 599.39 37.08 46.80 -8.02 41.67 25.64 3.57 32.30  ---  --- Peak
6 874.87 39.16 46.80 -6.84 38.12 29.84 4.38 32.3@ --- --- Peak 6 749.74 41.88 46.80 -4.12 42,88 28.11 3.99 32.3@ --- --- Peak
Sporton International Inc. (Kunshan) Page Number : C16 of C16
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Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 39

[E=NE s

| Keysight Spectrum Analyzer - Swept SA

DC SENSE:INT|

[ A\AIGN OFF _ [10:00:13 AM Mar14, 2024

RE 50 Q
Marker 3 A 3.75600 ms X
Trig: Free Run

Atten: 10 dB

PNO: Fast —»—
IFGain:Low

Ref 106.99 dBpV

Center 2.402000000 GHz
#VBW 1.0 MHz*

Marker Table

#Avg Type: RMS

||s
(=)
3

Marker Count.
[Off]
[

Couple
Markers|
Off|

Span 0 Hz
Sweep 12.00 ms (1001 pts)

il N [1[¢]

FEL LS

FUNCTION FUNCTION WIDTH FUNCTIONVALLE =~

All Markers Off]|
More
20f2

=
@
o]

—

STATUS €3 RF Alignment Failut

3DH5 on time (Count Pulses) Plot on Channel 39

[E= s

o Keysight Spectrum Analyzer - Swept SA
E 00 DC

RFE 50 SENSE:INT|

A\ALIGN OFF

Trig: Free Run
#Atten: 10 dB

PNO: Fast —»—
IFGain:Low

Ref 106.99 dBpv

ICenter 2.402000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: Log-Pwr

Select Malker’

Im

Normal

o
@
==
Q

Fixedl>

O

3

Properties»

Span 0 Hz

Sweep 100.0 ms (1001 pts) —

IMSG

==
o S
HI

[ sTATUS €3 Align Now All required

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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